



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,
M/S Ikan Engineering Services (Pvt) Ltd
Lahore

Reference # CED/TFL **36514** (Dr. Qasim Khan)
Reference of the request letter # IKAN/ICI/PQR # 1

Dated: 04-06-2021

Dated: 04-06-2021

Tension Test Report (Page – 1/2)

Date of Test 14-05-2021

Gauge length 2 inches

Description Welded Plate Steel Strip Tensile and Bend Test

Sr. No.	Designation		Size of Strip (mm)	X Section Area (mm ²)	Breaking Load (kg)	Ultimate Stress (MPa)	Elongation (inch)	% Elongation	Remarks
	(mm)	(mm)							
1	Welded Plate SA-36	12	21.90x11.40	249.66	12200	479.38	0.50	25.00	Failure at the location other than weld
2			21.90x11.40	249.66	12300	483.31	0.50	25.00	Failure at the location other than weld
-	-	-	-	-	-	-	-	-	-
-	-	-	-	-	-	-	-	-	-
-	-	-	-	-	-	-	-	-	-
-	-	-	-	-	-	-	-	-	-

Only two samples for tensile and four samples for bend test

Bend Test

Strip taken from Welded Plate (12mm) Side Bend Test Through 180° is Satisfactory

Strip taken from Welded Plate (12mm) Side Bend Test Through 180° is Satisfactory

Strip taken from Welded Plate (12mm) Side Bend Test Through 180° is Satisfactory

Strip taken from Welded Plate (12mm) Side Bend Test Through 180° is Satisfactory

I/C Testing Laboratories
UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site
http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,
M/S Ikan Engineering Services (Pvt) Ltd
Lahore

Reference # CED/TFL **36514** (Dr. Qasim Khan)
Reference of the request letter # IKAN/ICI/PQR # 2

Dated: 04-06-2021

Dated: 04-06-2021

Tension Test Report (Page – 2/2)

Date of Test 14-05-2021

Gauge length 2 inches

Description Welded Plate Steel Strip Tensile and Bend Test

Sr. No.	Designation		Size of Strip (mm)	X Section Area (mm ²)	Breaking Load (kg)	Ultimate Stress (MPa)	Elongation (inch)	% Elongation	Remarks
	(mm)								
1	Welded Plate SS-304	8	21.40x7.90	169.06	11000	638.29	1.00	50.00	Failure at the location other than weld
2			22.40x7.80	174.72	11500	645.69	1.10	55.00	Failure at the location other than weld
-	-	-	-	-	-	-	-	-	-
-	-	-	-	-	-	-	-	-	-
-	-	-	-	-	-	-	-	-	-
-	-	-	-	-	-	-	-	-	-

Only two samples for tensile and four samples for bend test

Bend Test

Strip taken from Welded Plate (8mm) Side Bend Test Through 180° is Satisfactory

Strip taken from Welded Plate (8mm) Side Bend Test Through 180° is Satisfactory

Strip taken from Welded Plate (8mm) Side Bend Test Through 180° is Satisfactory

Strip taken from Welded Plate (8mm) Side Bend Test Through 180° is Satisfactory

I/C Testing Laboratories
UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site
http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
2. The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,
 Sr. Project Manager
 Izhar Group of Companies
 Construction of The Structural Works of Dolmen Shopping Mall DHA Lahore

Reference # CED/TFL **36547** (Dr. Qasim Khan)
 Reference of the request letter # ICPL/CONST-DML/21/52

Dated: 11-06-2021
 Dated: 11-06-2021

Tension Test Report (Page -1/1)

Date of Test 14-06-2021
 Gauge length 8 inches
 Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight (lbs/ft)	Diameter/ Size (mm)		Area (in ²)		Yield load (kg)	Breaking Load (kg)	Yield Stress (psi)		Ultimate Stress (psi)		Elongation (inch)	% Elongation	Remarks
		Nominal	Actual	Nominal	Actual			Nominal	Actual	Nominal	Actual			
1	0.421	10	10.08	0.12	0.124	3700	5900	67975	65980	108393	105200	1.20	15.0	
2	0.408	10	9.92	0.12	0.120	3700	5700	67975	68050	104719	104900	1.10	13.8	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
Note: only two samples for tensile and one sample for bend test														
Bend Test														
10mm Dia Bar Bend Test Through 180° is Satisfactory														

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site
http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2- The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,
 Manager Construction
 Orient Electronics (Pvt) Ltd
 Construction of Orient Square Hotel Tower Johar Town

Reference # CED/TFL **36548** (Dr. Qasim Khan) Dated: 11-06-2021
 Reference of the request letter # OSH-SO/UET/KamranSteelTest/100621-18 Dated: 10-06-2021

Tension Test Report (Page -1/1)

Date of Test 14-06-2021
 Gauge length 8 inches
 Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight (lbs/ft)	Diameter/ Size (mm)		Area (in ²)		Yield load (kg)	Breaking Load (kg)	Yield Stress (psi)		Ultimate Stress (psi)		Elongation (inch)	% Elongation	Remarks
		Nominal	Actual	Nominal	Actual			Nominal	Actual	Nominal	Actual			
1	0.400	10	9.83	0.12	0.118	3500	5000	64301	65620	91858	93800	1.50	18.8	
2	0.409	10	9.94	0.12	0.120	3300	4800	60627	60460	88184	88000	1.60	20.0	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
Note: only two samples for tensile and one sample for bend test														
Bend Test														
10mm Dia Bar Bend Test Through 180° is Satisfactory														

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site
http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2- The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,
 Babar Hassan
 SE (WASO), GINUM
 Pakistan Atomic Energy Commission

Reference # CED/TFL **36549** (Dr. Qasim Khan)
 Reference of the request letter # Nil

Dated: 11-06-2021
 Dated: 10-04-2021

Tension Test Report (Page -1/1)

Date of Test 14-06-2021
 Gauge length 8 inches
 Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight (lbs/ft)	Diameter/ Size		Area (in ²)		Yield load (kg)	Breaking Load (kg)	Yield Stress (psi)		Ultimate Stress (psi)		Elongation (inch)	% Elongation	Remarks
		Nominal (#)	Actual (inch)	Nominal	Actual			Nominal	Actual	Nominal	Actual			
1	0.395	3	0.385	0.11	0.116	3500	4700	70200	66400	94200	89200	1.10	13.8	Kamran Steel
2	0.380	3	0.377	0.11	0.112	3500	4500	70200	69030	90200	88800	0.90	11.3	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
Note: only two samples for tensile and one sample for bend test														
Bend Test														
#3 Bar Bend Test Through 180° is Satisfactory														

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site
http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2- The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,
 Deputy Project Manager
 CCCE - ETERN – AL HUSSAIN
 Procurement of Plant, Design, Supply, Civil Works, Installation, Testing & Commissioning of New 132 kV Grid Station at Nag and Addition of New 132 kV Line Bays at Gawadar Old, Pasni, Hoshab, Turabat, Panjgoor, Basima and Nal Existing Grid Station on Turkey Basis, for Interconnection of Isolated Gawadar/ Makran Area with National Grid System of Pakistan

Reference # CED/TFL **36552** (Dr. Qasim Khan) Dated: 11-06-2021

Reference of the request letter # CCCE-ETERN-AL HUSSAIN/IGM/NGS-LOT # II/2413-15 Dated: 10-06-2021

Tension Test Report (Page -1/1)

Date of Test 14-06-2021

Gauge length 8 inches

Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight (lbs/ft)	Diameter/ Size (mm)		Area (in ²)		Yield load (kg)	Breaking Load (kg)	Yield Stress (psi)		Ultimate Stress (psi)		Elongation (inch)	% Elongation	Remarks
		Nominal	Actual	Nominal	Actual			Nominal	Actual	Nominal	Actual			
1	0.415	10	10.01	0.12	0.122	3900	5300	71650	70520	97370	95900	1.00	12.5	Al-Madina Steel
2	0.412	10	9.97	0.12	0.121	3900	5200	71650	71030	95533	94800	0.90	11.3	
3	0.413	10	9.99	0.12	0.122	3900	5300	71650	70750	97370	96200	1.40	17.5	
4	0.414	10	9.99	0.12	0.122	3900	5300	71650	70700	97370	96100	1.30	16.3	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
Note: only four samples for tensile and two samples for bend test														
Bend Test														
10mm Bar Bend Test Through 180° is Satisfactory														
10mm Bar Bend Test Through 180° is Satisfactory														

Witness by Ahsan Majeed (Civil Engineer)

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site
http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2- The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,
Civil Engineer
Mids Safety
Construction of Ring Spinning Building at Shahbaz Garments Pvt Ltd, Faisalabad

Reference # CED/TFL **36553** (Dr. Qasim Khan)
Reference of the request letter # UET/01/2021

Dated: 11-06-2021
Dated: 11-06-2021

Tension Test Report (Page -1/1)

Date of Test 14-06-2021
Gauge length 8 inches
Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight (lbs/ft)	Diameter/ Size (mm)		Area (in ²)		Yield load (kg)	Breaking Load (kg)	Yield Stress (psi)		Ultimate Stress (psi)		Elongation (inch)	% Elongation	Remarks
		Nominal	Actual	Nominal	Actual			Nominal	Actual	Nominal	Actual			
1	0.409	10	9.94	0.12	0.120	4200	5200	77161	77040	95533	95400	0.80	10.0	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
Note: only one sample for tensile and one sample for bend test														
Bend Test														
10mm Dia Bar Bend Test Through 180° is Satisfactory														

I/C Testing Laboratories
UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site
http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2- The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,
 Sub Divisional Officer
 Buildings Sub Division No. 9
 Lahore
 (Provincial Police Line of Punjab Highway Patrol at Jia Bagga, Lahore)

Reference # CED/TFL **36554** (Dr. Qasim Khan)
 Reference of the request letter # 137/9th

Dated: 11-06-2021
 Dated: 26-04-2021

Tension Test Report (Page -1/1)

Date of Test 14-06-2021
 Gauge length 8 inches
 Description Deformed Steel Bar Tensile Test as per ASTM-A615

Sr. No.	Weight (lbs/ft)	Diameter/ Size (inch)		Area (in ²)		Yield load (kg)	Breaking Load (kg)	Yield Stress (psi)		Ultimate Stress (psi)		Elongation (inch)	% Elongation	Remarks
		Nominal	Actual	Nominal	Actual			Nominal	Actual	Nominal	Actual			
1	0.372	3/8	0.373	0.11	0.109	3500	4800	70200	70460	96200	96700	1.00	12.5	
2	0.373	3/8	0.373	0.11	0.110	3500	4850	70200	70420	97200	97600	1.00	12.5	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
Note: only two samples for tensile test														
Bend Test														

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site
http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2- The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,
 Project Manager
 Rizwan Associates
 Construction of Model Town Club at Model Town Lahore

Reference # CED/TFL **36555** (Dr. Qasim Khan)
 Reference of the request letter # UET/RA/SITE/02-21

Dated: 11-06-2021
 Dated: 11-06-2021

Tension Test Report (Page -1/1)

Date of Test 14-06-2021
 Gauge length 8 inches
 Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight (lbs/ft)	Diameter/ Size (inch)		Area (in ²)		Yield load (kg)	Breaking Load (kg)	Yield Stress (psi)		Ultimate Stress (psi)		Elongation (inch)	% Elongation	Remarks
		Nominal	Actual	Nominal	Actual			Nominal	Actual	Nominal	Actual			
1	0.373	3/8	0.374	0.11	0.110	3100	4600	62200	62270	92200	92400	1.50	18.8	
2	0.374	3/8	0.374	0.11	0.110	3300	4600	66200	66110	92200	92200	1.40	17.5	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
Note: only two samples for tensile and one sample for bend test														
Bend Test														
3/8" Dia Bar Bend Test Through 180° is Satisfactory														

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site
http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2- The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,
 M. Muzzamal Aslam
 Ravians Construction
 WS # 2, Plot 35-A, Phase 1-A, M-3 Industrial City, Sahianwala, Faisalabad

Reference # CED/TFL **36556** (Dr. Qasim Khan)
 Reference of the request letter # RC/T/01

Dated: 11-06-2021
 Dated: 11-06-2021

Tension Test Report (Page -1/1)

Date of Test 14-06-2021
 Gauge length 8 inches
 Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight (lbs/ft)	Diameter/ Size (inch)		Area (in ²)		Yield load (kg)	Breaking Load (kg)	Yield Stress (psi)		Ultimate Stress (psi)		Elongation (inch)	% Elongation	Remarks
		Nominal	Actual	Nominal	Actual			Nominal	Actual	Nominal	Actual			
1	0.379	3/8	0.377	0.11	0.111	3100	4500	62200	61360	90200	89100	1.60	20.0	
2	0.377	3/8	0.376	0.11	0.111	3100	4500	62200	61700	90200	89600	1.50	18.8	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
Note: only two samples for tensile and one sample for bend test														
Bend Test														
3/8" Dia Bar Bend Test Through 180° is Satisfactory														

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site
http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2- The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,
 Senior Resident Engineer
 ACES Pvt Ltd
 Civil Infrastructure Works Sector-A, DHA Multan

Reference # CED/TFL 36557 (Dr. Qasim Khan)
 Reference of the request letter # ACES/SEC-A/LAB/013

Dated: 14-06-2021
 Dated: 11-06-2021

Tension Test Report (Page -1/1)

Date of Test 14-06-2021
 Gauge length 8 inches
 Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight (lbs/ft)	Diameter/ Size (mm)		Area (in ²)		Yield load (kg)	Breaking Load (kg)	Yield Stress (psi)		Ultimate Stress (psi)		Elongation (inch)	% Elongation	Remarks
		Nominal	Actual	Nominal	Actual			Nominal	Actual	Nominal	Actual			
1	0.383	10	9.62	0.12	0.113	4200	5100	77161	82150	93696	99800	1.00	12.5	Amreli Steel
2	0.384	10	9.63	0.12	0.113	4100	5000	75324	80030	91858	97600	0.90	11.3	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
Note: only two samples for tensile and one sample for bend test														
Bend Test														
10mm Dia Bar Bend Test Through 180° is Satisfactory														

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site
http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2- The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples



STRUCTURAL ENGINEERING DIVISION
Test Floor Laboratory
Department of Civil Engineering
University of Engineering and Technology Lahore, 54890
Pakistan. Ph: 92-42-99029202

To,
 Project Manager
 Condrill (Pvt) Ltd
 TNS Beaconhouse, 23-E II, Gulberg-III, Lahore – Protection Piling Work

Reference # CED/TFL **36558** (Dr. Qasim Khan)
 Reference of the request letter # CD/33-B/26/8661

Dated: 14-06-2021
 Dated: 14-06-2021

Tension Test Report (Page -1/1)

Date of Test 14-06-2021
 Gauge length 8 inches
 Description Deformed Steel Bar Tensile and Bend Test as per ASTM-A615

Sr. No.	Weight (lbs/ft)	Diameter/ size		Area (in ²)		Yield load (kg)	Breaking Load (kg)	Yield Stress (psi)		Ultimate Stress (psi)		Elongation (inch)	% Elongation	Remarks
		Nominal (#)	Actual (inch)	Nominal	Actual			Nominal	Actual	Nominal	Actual			
1	0.364	3	0.369	0.11	0.107	3100	4400	62200	63780	88200	90600	1.50	18.8	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
-	-	-	-	-	-	-	-	-	-	-	-	-	-	
Note: only one sample for tensile and one sample for bend test														
Bend Test														
#3 Bar Bend Test Through 180° is Satisfactory														

Witness by Shoaib Zahid (Sr. Officer Construction B.S.S.)

I/C Testing Laboratoires
UET Lahore, Pakistan.

Note:

- 1- You can See your reports On Internet in the following web site
http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports
- 2- The above results pertain to sample /samples supplied to this laboratory.
- 3- Sealed sample / Unsealed sample / Marked sample/Signed Samples